



4811

| Parts List |       |           |                                   |     |                                    |          |
|------------|-------|-----------|-----------------------------------|-----|------------------------------------|----------|
| Ref        | Class | Part      | Description                       | Qty | Comment                            | Footnote |
| 1          |       | 863717A 2 | ACTUATOR ASSEMBLY, Water Dr       | 1   | (Port)                             |          |
| 2          |       | 863716A 2 | ACTUATOR ASSEMBLY, Water Dr       | 1   | (Starboard)                        |          |
| 3          | 22    | 863068    | FITTING, (Orange)(90 Degree), A   | 1   |                                    |          |
| 4          | 22    | 863719    | FITTING, Orange - Straight, Air   | 1/2 |                                    |          |
| 4          | 22    | 863024    | FITTING, (Gray)(90 Degree), Air   | 1   |                                    |          |
| 4          | 22    | 863718    | FITTING, Gray - Straight, Air     | 1/2 |                                    |          |
| 5          | 22    | 806608A 1 | PLUG KIT, Blue, Drain             | 1   |                                    |          |
| 6          | 25    | 32509     | O-RING, (.489 x .070)             | 1   |                                    | 2,3      |
| 7          |       | 863863T   | BRACKET, Actuator Mounting        | 1   | (Port)                             |          |
| 8          | 11    | 826365    | NUT, (M8)                         | 4   |                                    |          |
| 9          | 32    | 863056 1  | HOSE, Black (42 Inches Bulk), Air | 2   |                                    |          |
| 10         |       | 863035T   | BRACKET, Actuator/Pump Mountir    | 1   | (Starboard)                        |          |
| 11         | 11    | 826292    | NUT, (M10)                        | 2   |                                    |          |
| 12         |       | 863057    | PUMP, Air                         | 1   |                                    |          |
| 13         | 11    | 826292    | NUT, (M10)                        | 2   |                                    |          |
| 14         |       | 862969A 2 | MANIFOLD ASSEMBLY, Air            | 1   |                                    |          |
| 15         | 32    | 863055 2  | HOSE, Green (40 Inches Bulk)      | 2   | (Starboard 40 in.)(Cut Port Hose T |          |
| 16         | 32    | 863054 2  | HOSE, Grey (40 Inches Bulk)       | 2   | (Starboard 40 in.)(Cut Port Hose T |          |
| 17         | 19    | 883503    | CAP, Service Point                | 1   |                                    |          |
| 18         | 10    | 40003 74  | SCREW, (M10 x 16)                 | 2   |                                    |          |
| 19         |       | 863059    | BRACKET, Air Pump                 | 1   |                                    |          |
| 20         | 12    | 40023 14  | WASHER                            | 2   |                                    |          |
| 21         | 10    | 40007112  | NUT, (M5 x 40)                    | 2   |                                    |          |